
 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 1 of 59 
 

PROCEEDINGS OF THE MEETING OF STATE LEVEL EXPERT APPRAISAL 

COMMITTEE, ODISHA HELD ON 20TH FEBRUARY, 2023 

The SEAC met on 20th February, 2023 at 10:30 AM by both physical and Virtual mode (VC) 

through video conferencing in Google Meet under the Chairmanship of Sri Sashi Paul. The 

following members were present in the meeting. 

1. Sri Sashi Paul  -  Chairman 

2. Dr. K. Murugesan  - Member Secretary 

3. Dr. Rabi Narayan Patra - Member (through VC) 

4. Dr. Chittaranjan Panda - Member  

5. Prof. (Dr.) H.B. Sahu -  Member (through VC) 
[...]
with Maximum Excavation of 2.50 Million Cum Per Annum Through Opencast Mining located 

at Village - Talangi, Kamarda & Balipada Tahasil - Sukinda, District Jajpur of Sri Bibhu Dutta 

Nanda. 

2. The project falls under Category ‘B’ of schedule 1(a) of EIA notification 2006 and 

amendments thereof as per the MoEF&CC, Govt. of India notification vide SO 1886(E), 

dated 20th April 2022. 

3. The Kamarda Chromite Block Mining lease comprising of 107.24 Hectare area was originally 

granted and executed in favour of Sri B. C. Mohanty for a period of 20 years with effect from 

22.02.1968.  

4. The e-auction process was conducted in accordance with the tender document for the 

Kamarda Chromite Block and M/s Tata Steel Mining Limited (Formerly known as  

M/s T.S. Alloys Limited). 

5. Clearances held by Sri B C Mohanty has been vested to M/s Tata Steel Mining Limited as 

per Vesting Order issued vide Letter No 4129/SM dated 28th May 2020.  

6. Mining Plan has been approved by IBM, Bhubaneswar dated 25.09.2018. Mining Plan of 

TSML was approved on 28.09.2020. 

7. Environmental Clearance has been obtained from MoEF&CC, Govt. of India on dated 

08.05.2008 for production of 0.088 MTPA Chromite Ore and 0.036 MTPA Chrome 

Concentrate production.  

8. Forest Diversion has been obtained from MoEF&CC, Govt. of India, dated 28.03.2008 over 

an area of 87.44 Ha of entire forest land involved. The previous lessee has paid ` 

7,89,68,200 towards NPV (Net Present Value) for the total forest area of 105.78 Ha. Tata 

Steel Mining Limited has also paid the NPV of ` 7,93,35,000/- over entire forest land of 

105.78 Ha. 

9. Consent to Establish has been obtained from SPCB, Odisha on dated 31.03.2020 & 

Consent to Operate from SPCB, Odisha on dated 31.03.2021. 

10. Surface right from District Collector, Jajpur over 108.92 Ha. has been obtained. 

11. Ground water drawl permission has been obtained from CGWA, (GoI) dated 16.07.201 & 

fresh applied vide Application Number: 21-4/4185/OR/MIN/2022 on 31.08.2022.  

12. Deep hole blasting & use of HEMM permission has been obtained from DGMS, (GoI) dated 

04.01.2019 (TSML has also obtained the fresh 106 (2) (B) on 25.08.2021) 



 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 6 of 59 
 

13. The proponent has applied for state road diversion passed through mining lease. 

14. The MOEF & CC,Govt.of India had issued the Terms of Reference for the Project vide letter 

no. F. No. J11015/56/2021-IA.II Dated 5th February, 2021.Public hearing for the proposal 

was conducted on 22.12.2021 at 2.00PM. 

15. Location and Connectivity - The Kamarda Chromite Block is located in three villages – 

Tailangi, Kamarda & Balipada, Tehsil- Sukinda, District- Jajpur, Odisha over an area of 

107.240 ha in which 101.850 ha land is forest land and rest 5.390 ha land is non forest land 

as per HAL Settlement and 105.780 Ha is Forest Land and 1.460 Ha is non forest land as 

per Sabik Settlement. The Kamarda Chromite Block is spread over an area of 107.240 Ha, 

and it falls in Survey of India Topo Sheet/Open Series Map No. F45N16 (73G/16). The lease 

area represents undulating topography marked by linearly disposed mounds of low relief. 

The area is bounded by latitude 2103’06.11316” - 2103’50.88708” and longitude 

8549’22.45836” - 8550’11.31576” and covered by survey of India Toposheet no 73 G/16. 

The maximum elevation of the area is 180 m RL on the southern side while the minimum 

elevation is 160 m RL on the western portion of the area. The gradient of the area is 15O. 

The mine is well connected by NH-200, which is about 11 km in S. Nearest Railway Station 

is Daitari Railway Station which is about 9.50 km, in NE direction. Biju Patnaik International 

Airport, Bhubaneswar is about 140 km in SE direction from the project site. 

16. Mining plan details: The method of mining will be open cast fully mechanized mining. Fully 

mechanized Opencast mining is proposed to be carried out during the plan period. The 

operations like digging, excavation and removal of ore will be done with the help of heavy 

earth moving machineries. Keeping in view the production of 0.3 Million Ton of Chromite ore 

(ROM) per annum, life of the mine will be about 81⁄2 years. Life of the mine may be increase 

after future exploration and Slope Steepening. 

17. Water Requirement: About 330 KLD water will be required for dust suppression, plantation, 

wheel wash, drinking & domestic activities, etc. Mine pit water will be used for dust 

suppression and plantation activities. Ground water from borewell will be used for drinking 

and domestic use. 

18. Power Requirement: The use of electricity will be for lighting/illumination purpose in mining 

operations and will be obtained from TPCODL. A total of 450 KVA will be required. 

19. Manpower Requirement: A total of about 440 persons will be required to carry out the 

opencast mining operation. 

20. Rehabilitation & Resettlement: Rehabilitation & resettlement plan for 68 housing projects 

have been proposed in the SIA report. Total cost of R&R is proposed to be Rs. 0.77 Crores. 

21. Baseline details:  

Period October – December 2020 

AAQ Parameter at 8 locations PM10 = 29 to 64.1 µg/m3 

PM2.5 = 17 to 38.5 µg/m3 

SO2 = <4 to 8.1 µg/m3 



 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 7 of 59 
 

NOx = <9 to 13.6 µg/m3 

Noise quality at 8 locations Ambient noise ranges from 36.7 dBA to 60.4 

dBA 

Surface water at 8 locations pH ranges from 7.21 to 7.84, DO ranges from 

4.4 to 6.3 mg/l, COD ranges from 6.0 to 20 

mg/l 

Ground water at 8 locations pH ranges from 5.06 to 7.78, total hardness 

varies from 14 to 180 mg/l, chloride ranges 

from 3.8 to 38 mg/l, TDS ranges from 20 to 

316 mg/l 

Soil at 12 locations pH ranges from 7.03 to 7.24, SAR ranges 

from 

2.6 to 4.4 %, clay percent ranges from 59.8 

to 73, all the metals are below detectable 

level 

 

22. The cost of the project has been estimated to be Rs. 83.50 Crore. 

23. The project proponent along with the consultant M/s Visiontek Consultancy Services Pvt. 

Ltd., Bhubaneswar made a detailed presentation on the proposal on 02.11.2022. 

24. The SEAC in its meeting held on 02.11.2022 decided to take decision on the proposal after 

receipt of the following from the proponent: 

25. The proponent has furnished the compliance and the SEAC verified the same as follows: 

 

Sl. 
No. 

Information Sought by SEAC Compliance furnished by the 
proponent 

Views of SEAC 

a)  Detailed Water balance showing 
input, effluent output, and 
augmentation made, capacity of ETP 
and effluent quality. 

Detailed have been given in 
Annexure I. 

----- 

b)  Status of Forest Clearance for the 
forest land involved in the lease 
area. 

Detailed have been given in Annexure 
II. Non-diverted Forest area is 18.34 ha. 
Diversion process is in progress. They 
have undertaken not to carry out any 
activity in non-diverted area. 

Condition to be 
stipulated in EC. 

c)  Breif note on alternative methods 
tried earlier for augmentation of 
water quality. 

Table mentioning other treatment 
technologies were tried earlier is 
submitted. 

Condition to be 
stipulated in EC. 

d)  Slope study made on dump with its 
back-up calculation to be submitted. 

Details is attached as Annexure I. ----- 

e)  Layout showing garland drain, ETP 
and dump site. 

Details is attached as Annexure II Condition to be 
stipulated in EC. 



 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 8 of 59 
 

Sl. 
No. 

Information Sought by SEAC Compliance furnished by the 
proponent 

Views of SEAC 

f)  Detailed note on process of storage 
and usage of low grade ore. 

Details of storage and usage of low 
grade ore has been submitted in 
compliance report. 

Condition to be 
stipulated in EC. 

g)  Report regarding hexavalent 
chromium present within surrounding 
areas. 

Detailed analysis report submitted. ----- 

h)  Brief note on treatment and 
monitoring of hexavalent chromium 
and mitigation measures taken for 
prevention of its impact to 
surroundings. 

Details on treatment and monitoring 
of hexavalent chromium is given 
below. 
Major hexavalent Chromium 
concentration is observed from the 
mine quarry water and run-off from ore 
stack yard. As it is an open cast mines, 
the seepage water is stored in sumps 
of quarry floor and is simultaneously 
pumped to Effluent Treatment Plant 
(ETP) for treatment. During rainy days 
the surface run-off from ore stack yard 
is channelized through garland drains 
with check dam & settling pit to mine 
quarry for storage and afterward 
pumped to ETP for treatment of Cr+6 
and Total Suspended Solid (TSS). The 
treated water is then used for different 
process such as dust suppression, 
vehicle washing, plantation and garden 
use. On monthly basis the ground 
water quality is being investigated from 
bore wells to know any contamination 
of ground water through MoEF&CC & 
SPCB certified laboratory. At any point 
of time, no contaminated water from 
mines is discharged to any soil surface 
without treatment. Effluent Treatment 
Plant (ETP) is already in operation in 
the mine lease area with 200 KL/h 
treatment capacity. The construction 
activities for installation of 1200 m3/Hr 
ETP to treat all the surface run off and 
mine quarry water without any storage, 
is in progress. It will be used to treat 
effluents from Kamarda as well as 
Saruabil chromite block which is 
adjacent to mine lease. 

Basic Treatment Methodology 

The existing treatment technology 
adopted for hexavalent chromium 
containing mine drainage water is 
reduction of hexavalent chromium to 
trivalent chromium using Ferrous Iron 

Condition to be 
stipulated in EC. 



 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 9 of 59 
 

Sl. 
No. 

Information Sought by SEAC Compliance furnished by the 
proponent 

Views of SEAC 

in the form of Ferrous Sulphate. The 
reduced Chromium is precipitated as 
Hydroxide form [Cr(OH3)]. Ferrous Iron 
added for reduction of Hexavalent 
Chromium is being oxidized to Ferric 
Iron & subsequently precipitated as 
Hydroxide [Fe(OH3)]. Chromium 
hydroxide is then separated in a 
Clariflocculator. The flocculent system 
will be enhanced by dosing with 
polyelectrolyte. This water is treated in 
the filtration system (sand bed) and 
Iron exchange removal. The chromium 
hydroxide precipitate will be disposed 
off to an authorised Treatment, Storage 
and Disposal facility (TSDF). The 
treated water will be discharged into 
Damsal Nala. 

Process Design comprises of the 
following units: 

(i) Rapid mixing unit for chemical 
dosing: The mine drainage water 
is directly pumped to the inlet 
chamber of baffle units where 
Ferrous Sulphate dosing is done. 

(ii) Collection tank 1 for chemically 
treated water: The chemically 
treated water is stored in the 
existing settling tank. A pump is 
installed at the sump which is the 
part of the tank to deliver 
wastewater along with solids to 
the Flash mixing unit. 

(iii) Flash mixer unit: The 
wastewater is mixed with 
Polyelectrolyte in the flash mixing 
unit prior to the clarifloculation. 
The Flash mixing unit is attached 
to the clarifloculator with the tank 
dimension 1.5m (L) x 1.5m (W) x 
1.5m (D). 

(iv) Clarifloculator: The floculator 
well is designed for a detention 
time of 20 minutes. The diameter 
of floculator unit is 5.6m and 
depth is 2.5m and 0.5m free 
board. The clarifier unit is 
designed for surface overflow rate 
around 30m3/m2/d. The diameter 
of clarifier is 15m and side water 



 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 10 of 59 
 

Sl. 
No. 

Information Sought by SEAC Compliance furnished by the 
proponent 

Views of SEAC 

depth is 3m with 0.5m free board. 
(v) Collection tank 2 for clarified 

water: The clarified water 
required storage & the existing 
lamella clarifier tank serves the 
purpose of storage. 

(vi) Pressure Sand Filter unit: The 
pressure sand filter unit operates 
at a rate of filtration 15m3/m2/h. 
The treated water from the 
treated collection tank is furthers 
passed through sand filter tanks 
with high pressure to filter extra 
TSS in treated water. 

(vii) Filter press: The settled sludge 
in the bottom of the clarifier is 
dewatered to sludge chamber 
from where it is pumped to Filter 
press achieving a consistency of 
40% and then to drying beds & to 
dispose to hazardous waste 
management facilities. Filter 
press containing plate size 1.2m x 
1.2m x 0.5m & 36 nos. of 
chambers is for sludge 
dewatering. 

(viii) Chemical dosing & electrical 
panel room: All the dosing work 
i.e. Ferrous Sulphate, Lime, 
Polyelectrolyte, etc. are made 
through dosing pumps. These 
chemical dosing, electrical work & 
chemical storing are done from 
separate buildings. The first floor 
has dosing solution preparation 
facility & ground floor has MCC 
area for Ferrous Sulphate, 
Polyelectrolyte and lime/NaOH 
storage. 

Mitigation measures taken to check 
the Cr+6 contamination to 
surrounding 

It is ensuring that no single 
contaminated water is being 
discharged to the inland water or 
Damsala Nalla from the mining area. 
Water from mine quarry, surface run-
off from ore stack yard and 
overburden dump is being channelized 
to mine quarry and further, it is being 



 
Proceedings of the SEAC meeting held on 20.02.2023 (Old proposals – compliance received) 

 
 
 
 

Environmental Scientist, SEAC 

Page 11 of 59 
 

Sl. 
No. 

Information Sought by SEAC Compliance furnished by the 
proponent 

Views of SEAC 

treated at ETP and the excess water 
from ETP is discharged to the 
Damsala Nala. Online continuous 
Effluent Monitoring station is installed 
at ETP in-let and Out-let to monitor the 
water quality, which connected to the 
SPCB server without any 
intermediated server. We are also 
continuously analyzing the quality 
Damsala Nala before and after of the 
lease area. Quarterly, the flow rate of 
the Damsala Nala is being monitored 
and reported to SPCB, Odisha 
MoEF&CC. 

i)  Brief process to be followed on water 
treatment & monitoring device with 
photographs. 

As given in reply to point “h”, we have 
installed Effluent treatment Plant to 
treat hexavalent contaminated water 
from mine quarry and ore stack yard. 
Further, the construction activities for 
installation of 1200 m3/Hr ETP to treat 
all the surface run off and mine quarry 
water without any storage, is in 
progress. It will be used to treat 
effluents from Kamarda as well as 
Saruabil chromite block which is 
adjacent to mine lease. 

The monitoring devises such as 
hexavalent chromium analyser, Total 
Suspended Solid sensor and pH 
sensor are installed at in-let and out-let 
of the ETP to monitor the water quality. 
The reak time analysis data of in-let 
and out-let water is being transmitted 
to State Pollution Control Board server 
without any intermediate server. The 
monitoring device photographs are 
given below 

---- 

j)  Detailed surface run-off 
management plan. 

Details is attached as Annexure III. Condition to be 
stipulated in EC. 

k)  Report on process of stabilization of 
overburden. 

Detail note submitted in compliance 
report. 

----- 

l)  Short note on process of storage of 
sludge and its end use. 

Treated water from ETP is passed 
through filter press to collect the sludge 
coagulated after addition of 
polyelectrolyte during the treatment 
process. The wet sludge is collected 
generally contained 60% of moisture in 
it, which will increase the weight of the 
sludge and difficult to safe handle. The 